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FIG.1 GENERATOR




FIG.1 GENERATOR

s Interchangeability
l}qeof.. Part Number Description Q ty| Execution
1| 354-54116-08 |[FRONT COVER i
2| 001-14082-00 |BOLT and WASHER ASS'Y (M8 X 20mm) 4
*3| 390-55511-01 |ROTOR, compl. Includes item 4 1
4| 354-58204-08 |BALL BEARING (6205DDU) 1
5| 355-58009-08 |THROUGH BOLT (M10 X 260mm) 1
6| 31D-51116-01 |STATOR, compl. For 50Hz—110/220V,220V,240V W/0 DC | 1
6| 31D-561117-01 |STATOR, compl. For 50Hz-120/240V W/0O DC 1
6| 31D-51118-01 |STATOR, compl. For 60Hz-110/220V,120/240V W/0 DC | 1
6| 31D-51119-01 |STATOR, compl. For 50Hz-110/220V W/DC 1
6| 31D-51120-01 |STATOR, compl. For 50Hz-115/230V W/DC 1
6| 31D-51121-01 |STATOR, compl. For 60Hz-110/220V,120/240V W/DC 1
7| 31D-51022-01 |REAR COVER 1
8| 31D-51023-01 |STATOR COVER 1
9 391-29000-13 |BUSHING 1
10| 31D-51025-01 |COVER BOLT (M8 X 160mm) 4
11| 003-20080-00 |SPRING WASHER 4
13| 002-38080-00 |FLANGE NUT 2
14| 354-54514-08 |CAP 1
15| 31D-51024-01 |CAP 1




FIG.2-1 PIPE FRAME (For Recoil starter type)
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FIG.2-1 PIPE FRAME (For Recoil starter type)

g Interchangeability

Ref,
No.

Part Number

Description

Q' ty

Executiion

31D-61116-01

PIPE FRAME, compl.

31D-35002-01

RUBBER MOUNT UNIT (generator side)

31D-35001-01

RUBBER MOUNT UNIT (engine side)

002-38080-00

FLANGE NUT

31C-69001-01

SPACER

30A-82201-03

EARTH GORD

392~-49987-08

SCREW and WASHER ASS’Y (M5 X 8mm)

31D-69101-01

STOPPER PLATE

O~ ||d|baj—

31D-83105-13

SIDE PLATE LABEL

—t | |t |- (N (DY N[ —




FIG.2-2 PIPE FRAME (For Electric starter type)




FIG.2-2 PIPE FRAME (For Electric starter type)

g-Interchangeability
I;?Of-. Part Number Description Q' ty] Execution

31D-61117-01 |PIPE FRAME, compl.

31D-35002-01 |RUBBER MOUNT UNIT (generator side)

31D-35001-01 |RUBBER MOUNT UNIT (engine side)

002-38080-00 |FLANGE NUT

31G-69001-01 |SPACER

30A-82201-03 |EARTH CORD

392-49987-08 |SCREW and WASHER ASS'Y (M5 X 8mm)

O |~J || U |2 QO | =k

31D-69101-01 |STOPPER PLATE

9/ 31D-83105-13 |SIDE PLATE LABEL

12| 385-54382-08 |BATTERY RETAINER

13| 385-54416-08 |BATTERY SUPPORT

14| 003-20060-00 |SPRING WASHER

15| 31C-69004-03 |[WING NUT

16; 353-50921-08 |BATTERY BOLT

17| 31D-69001-03 |BATTERY CORD (+)

Y LT ] 1N ) Py Py Py PR U BN R F L)

18| 31D-69002-03 |BATTERY GORD (-)




FIG.3 CONTROL BOX

For Electric starter type




FIG.3 CONTROL BOX

g Interchangeability
I;Ieof‘. Part Number Description Q' ty Execution
1| 31D-42201-01 |CONTROL BOX, compl. 1
2| 390-47553-08 |CONDENSER, compl. (28 uF x2) 1]
3| 31C-75001-03 |CONDENSER BRACKET 1
4| 353-49904-08 |TAPPING SCREW (M4 % 10mm) 2
5| 389-89001-03 |GROMMET 1
6/ 31B-79012-03 |BOLT and WASHER ASS'Y (M5 X 12mm) 2
7| 31B-79013-03 |BOLT and WASHER ASS'Y (M5 X 25mm) 2
8| 353-45804-08 |DIODE STACK For Recoil starter type 1
8| 353-45804-08 DIODE STACK For Electric starter type 2
9| 003-10040-00 |WASHER For Recoil starter type 1
9| 003-10040-00 |WASHER For Electric starter type 2
10| 31B-79001-03 |TAPPING SCREW (M4 X 25mm)For Recoil starter type | 1
10| 31B-79001-03 |TAPPING SCREW (M4 X 25mm)For Electric starter type | 2
11| 31D-82131-03 |[LABEL (SPEC) For 50Hz-110V W/0 DC 1
11| 31D-82132-03 |LABEL (SPEC) For 50Hz-220V W/O DC 1
11| 31D-82133-03 |LABEL (SPEC) For 50Hz-110/220V W/0 DG 1
11| 31D-82134-03 |[LABEL (SPEGC) For 50Hz-240V W/0 DC 1
11| 31D-82135-03 |[LABEL (SPEG) For 60Hz-110V W/0 DC 1
11| 31D-82136-03 |[LABEL (SPEGC) For 60Hz—-120V W/0 DC 1
11, 31D-82137-03 |LABEL (SPEG) For 60Hz—-220V W/0 DC 1
11| 31D-82138-03 |LABEL (SPEC) For 60Hz-110/220V W/O DC 1
11| 31D-82139-03 |LABEL (SPEC) For 60Hz-120/240V W/O DC 1
11| 31D-82141-03 |LABEL (SPEC) For 50Hz-220V W/DC 1
11| 31D-82142-03 |LABEL (SPEC) For 50Hz-230V W/DC 1
11| 31D-82143-03 |LLABEL (SPEC) For 50Hz~115/230V W/DC 1
11| 31D-82144-03 |LABEL (SPEC) For 60Hz-110/220V W/DC 1
11| 31D-82145-03 |LABEL (SPEC) For 60Hz-120/240V W/DC 1
11| 31D-82146-03 |LABEL (SPEC} For 60Hz—220V W/DC 1
12| KU3-11015-01 [IDLE CONTROL, compl. For Ildle control type 1
13| 004-31062-00 |SCREW For ldie control type 2
14| 002-17060-00 |NUT For ldle control type 2
15| 003-20060-00 |SPRING WASHER For Idle control type 2




For Electric starter type

FIG.4-1 CONTROL PANEL (50Hzz-220V)




FIG.4-1 CONTROL PANEL (50Hz-220V)

sInterchangeability
h},fof" Part Number Description Q' ty Execution
*1| 31D-72034~00 |CONTROL PANEL ASS’Y For Recoil starter type 1
Includes items 1 thru 16
*1| 31D-72044-00 |{CONTROL PANEL ASS’Y  For Electric starter type | 1
Includes items 1 thru 16
1| 31D-72032-01 |PANEL A, compl. For Recoil starter type 1
1. 31D-72038-01 |PANEL A, compl. For Electric starter type | 1
2| 31D-73002-03 |NO FUSE BREAKER (20A) 1
3| 31B-79011-03 |SCREW and WASHER ASS'Y (M3 X 5mm) 4
4| 391-47900-11 |AC VOLTMETER (200V) 1
5| 002-17050-00 |NUT (M3) 2
6| 31B-77505-01 {ENGINE SWITCH For Recoil starter type 1
6| 066-00003-30 KEY SWITCH For Electric starter type 1
7| 353-49901-08 |(WING NUT (M5) 1
8| 332-00050-08 |SPRING WASHER 2
9| 353-49903-08 WASHER 1
10| 372-59950-08 LOCK WASHER 1
11| 353-49902-08 |NUT 1
12| 356-49907-08 |SCREW (M5 X 15mm) 1
13| 378-45736-08 |AC RECEPTACLE (250V-15A) 1
14| 851-49920-08 |SCREW and WASHER ASS’Y (M4 X 10mm) 2
15| 355-45704-08 |AC RECEPTACLE (250V-15A) 1
16| 31C-79001-03 |SCREW and WASHER ASS’Y (M3.5 X 10mm) 2
20| 351-49919-08 |TAPPING SCREW (M4 X 10mm) 7
21| 358-95001-03 |AC PLUG (ME2547) .
22| 355-45706-08 |AGC PLUG (MP7001) 1




FIG.4-2 CONTROL PANEL (50Hz-220V, WITH DC)

For Electric starter type
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FIG.4-2 CONTROL PANEL (50Hz-220V, WITH DC)

L Interchangeahility

Ref.
No.

Part Number

Description

Q' ty

Execution

*1

31D-72045-00

CONTROL PANEL ASS’Y For Recoil starter typé

Includes items 1 thru 19

*
—

31D-72050-00

CONTROL PANEL ASS’Y For Electric starter {ype

Includes items 1 thru 19

31D-72039-01

PANEL A, compl. For Recoil starter type

31D~72044-01

PANEL A, compl. For Electric starter type

31C-73002-03

NO FUSE BREAKER (20A) For 50Hz—220V .

31G-73004-03

NO FUSE BREAKER (15A) For 60Hz-220V

31B-79011-03

SCREW and WASHER ASS'Y (M3 X 5mm)

391-47900-11

AC VOLTMETER (200V)

002-17050-00

NUT (M3)

31B-77505-01

ENGINE SWITCH For Recoil starter type

066—-00003-30

KEY SWITCH For Electric starter type

353-49901-08

WING NUT (M5)

D~ [ONON|—= =

332-00050-08

SPRING WASHER

[<=]

353-49903-08

WASHER

u—y
[}

372-59950-08

LOCK WASHER

ke
—

353-49902-08

NUT

Py
N

356—-49907-08

SCREW

—d,
W

378-45736-08

AC RECEPTACLE (250V-15A)

e,
I~

351-49920-08

SCREW and WASHER ASS’Y (M4 X 10mm)

—
(=]

355-45704-08

AC RECEPTACLE (250V-15A)

—
[ =]

31G~-79001-03

SCREW and WASHER ASS'Y (M3.5 X 10mm)

[y
~l

363-45701-08

TERMINAL BOLT (COLOR : RED)

—
(o=

363-45700-08

TERMINAL BOLT (COLOR : BLACK)

—
w

352-45620-08

CIRCUIT PROTECTOR (10A}

=]
[=)

351-48919-08

TAPPING SCREW (M4 X 10mm)

3]
—

358-95001-03

AGC PLUG (ME2547)

I
o

355-45706—-08

AC PLUG (MP7001)
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FIG.4-3 CONTROL PANEL. (110V/220V, 120V/240)
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For Elfectric starter type




FIG.4-3 CONTROL PANEL (110V/220V, 120V/240V)

g-Interchangeability
I};’Of.' Part Number Description Q' ty Bxecution
%1| 31D-72046-00 |CONTROL PANEL ASS’'Y  For 60Hz-110V/220V 1
Includes items 1 thru 19, 23 thru 25
For Recoil starter type
*1| 31D-72052-00 |CONTROL PANEL ASS'Y  For 60Hz—120V/240V 1
Inciudes items 1 thru 19, 23 thru 25
For Recoil starter type
*1| 31D-72047-00 |CONTROL PANEL ASS’'Y  For 60Hz-110V/220V i
Includes items 1 thru 19, 23 thru 25
For Electric starter type
*1| 31D-72053-00 |CONTROL PANEL ASS'Y  For 60Hz-120V/240V 1
Includes items 1 thru 19, 23 thru 25
. For Electric starter type
1| 31D-72040-01 |PANEL A, compl. For 60Hz-110V/220V 1
For Recoil starter type
1] 31D-72046-01 |PANEL A, compl. For 60Hz—120V/240V 1
For Recoil starter type
1| 31D-72041-01 |PANEL A, compl. For 60Hz-110V/220V 1
For Electric starter type
1t 31D-72047-01 |PANEL A, compl. For 60Hz-120V/240V 1
For Electric starter type
2| 31D-73004-03 |NO FUSE BREAKER (20A X 2P) 1
3| 31B-79011-03 |SCREW and WASHER ASS'Y (M3 X 5mm) 10
4| 391-47800-11 |AC VOLTMETER (100V) 1
5/ 002-17050-00 |NUT (M3) 2
6| 31B-77505-01 ENGINE SWITCH For Recoil starter type 1
6| 066-00003-30 KEY SWITCH ASS’Y For Electric starter type 1
7| 353-49901-08 WING NUT (M5) 1
8| 332-00050-08 |SPRING WASHER 2
9| 353-49903-08 |WASHER 1
10| 372-59950-08 |[LOCK WASHER 1
11| 353-49902-08 |[NUT 1
121 356-49907-08 |SCREW 1
13! 31C-75101-03 |AC RECEPTACLE 1
14| 351-49920-08 |SCREW and WASHER ASS’'Y (M4 X 10mm) 4
15| 353-45703-03 |AC RECEPTACLE (125V-30A, TWIST LOCK) 1
16| 31C-79001-03 |SCREW (M3.5 X 10mm) 2
17| 363-45701-08 |\ TERMINAL BOLT (COLOR : RED) 1
18| 363-45700-08 |TERMINAL BOLT (GOLOR : BLACK) 1
19] 352-45620-08 |CIRCUIT PROTECTOR (10A) 1
20; 351-49919-08 |TAPPING SCREW (M4 X 10mm) 7
21| 358-95002-03 |AC PLUG (ME2538) 2
22| 353-45705-08 |AC PLUG (30A-250V-3P) 1
23| 31D-73003-03 [NO FUSE BREAKER (30A X 1P) 1
24! 378-45738-08 |AC RECEPTACLE (250V-15A) 1




FIG.4-3 CONTROL PANEL (110V/220V, 120V/240)

For Electric starter type




FIG.4-3 CONTROL PANEL (110V/220V, 120V/240V)

gInterchangeability
l}fof' Part Number Description Qty Execution
25| 353-45612-08 |TOGGLL SWITCH 1
26| 358-95001-03 |AC PLUG (ME2547) 1




FIG.4-4 CONTROL PANEL (GERMANY, 50Hz-220V)
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FIG.4-4 CONTROL PANEL (GERMANY, 50Hz-220V)

v Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Bxecution

%1

31D-72039-00

CONTROL PANEL ASS’Y

Includes items 1 thru 13, 17 thru 20, 27 thru 30

1

31D-72034-01

PANEL A, compl.

31D-73002-03

NO FUSE BREAKER (20A)

31B-79011-03

SCREW and WASHER ASS'Y

391-47900-11

AC VOLTMETER (200V}

002-17050-00

NUT (M3)

31B-77505-01

ENGINE SWITCH

353-49901-08

WING NUT (M5)

R~ N|—

332-00050-08

SPRING WASHER

w0

353-49903-08

WASHER

-
[=]

372-59950-08

LOCK WASHER

—h
—h

353-49902-08

NUT

—y
N

356-49907-08

SCREW

pu—y
(5]

388-45746-08

AC RECEPTACGLE (250V-16A)

—
|

363-45701-08

TERMINAL BOLT (COLOR : RED)

u—y
(==}

363-45700-08

TERMINAL BOLT (GOLOR : BLACK)

g
<=}

362-45620-08

CIRCUIT PROTECTOR (10A)

N
o

351-49919-08

TAPPING SCREW (M4 X 10mm)

r
~]

004-31031-50

SCREW (M3 % 15mm)

N
(o]

003-10030-00

WASHER

N
({=]

003-20030-00

SPRING WASHER

(]
o

002-17030-00

NUT

o ool ~dl—= = | (Dt |t ot [k [P |t [ [N - Oy ==




FIG.4-5 CONTROL PANEL (SOUTH AFICA, 50Hz-220V)
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FIG.4-5 CONTROL PANEL (SOUTH AFRICA, 50Hz-220V)

g-Interchangeability

Ref.
No.

Part Number

Description

Q ty

Execution

*1

31D-72051-00

CONTROL PANEL ASS’Y
Includes items 1 thru 14, 17 thru 19

1

31D-72045-01

PANEL A, compl.

31D-73002-03

NO FUSE BREAKER (20A)

31B-79011-03

SCREW and WASHER ASS’Y

391-47900-11

AC VOLTMETER (200V)

002-17050-00

NUT (M3)

31B-77505-01

ENGINE SWITCH

353—-49901-08

WING NUT (M5)

Q ~JDH(N| ||| —

332-00050-08

SPRING WASHER

Li=)

353-49903-08

WASHER

—
(=}

372-59950-08

LOCK WASHER

——h
ek

353-49902-08

NUT

—y
[\~

356-49907-08

SCREW

—
[+

353-45718-08

AC RECEPTACGLE (250V-16A)

—
-9

379-49943-08

SCREW and WASHER ASS’Y (M3.5 X 10mm)

—
~l

363-45701-08

TERMINAL BOLT (COLOR : RED)

—
oo

363-45700-08

TERMINAL BOLT (COLOR : BLACK)

—
w

352-45620-08

CIRCUIT PROTECTOR (10A)

o]
[=]

351-49919-08

TAPPING SCREW (M4 X 10mm)

o |t [ | |l [ PN [t | b | |k [ NS | ek |k | N | ek (T | ek | e




FIG.4-6 CONTROL PANEL (GERMANY, 50Hz-230V) (CE spec.)

For Electric starter type.
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FiG.4-6 CONTROL PANEL (GERMANY, 50Hz-230V) (

CE spec.)

gInterchangeability

Ref,
No.

Part Number

Description

Q ty

Bxecution

%1

31D-72040-10

CONTROL PANEL ASS’Y
Includes items 1 thru 13, 17, 18, 27 thru 34
For Recoil starter type, without idle control

1

*1

31D~72054-00

CONTROL PANEL ASS'Y
Includes items 1 thru 13, 17, 18, 27 thru 34
For Recoil starter type, with idle control

*1

31D-72055-00

CONTROL PANEL ASS’Y
Includes items 1 thru 13, 17, 18, 27 thru 34
For Electric starter type, without idle control

*1

31D-72059-00

CONTROL PANEL ASS’Y
Includes items 1 thru 13, 17, 18, 27 thru 34
For Electric starter type, with idle control

31D-72035-11

PANEL A, compl.
For Recoil starter type, without idle control

31D~72048-01

PANEL A, compl.
For Recoil starter type, with idle control

31D-72049-01

PANEL A, compl.
For Electric starter type, without idle control

31D-72049-01

PANEL A, compl.
For Electric starter type, with idle control

31D-73002-03

NO FUSE BREAKER (20A)

31B-79011-03

SCREW and WASHER ASS’Y (M3 X 5mm)

391-47900-11

AG VOLTMETER (200V)

002-17050-00

NUT (M3)

31B-77505-01

ENGINE SWITCH For Recoil starter type

066-00003-30

KEY SWITCH ASS'Y For Electric starter type

353-49901-08

WING NUT (M5)

W=l ||| |WIN

332-00050-08

SPRING WASHER

=]

353-49903-08

WASHER

—h
[=]

372-59950-08

LOCK WASHER

—
ma—d

353-49902-08

NUT

-
N

356—-49907-08

SCREW

iy
o

388-45746-08

AC RECEPTACLE (250V-16A)

-l
~

363-45701-08

TERMINAL BOLT (COLOR : RED)

j—y
<o

363—-45700-08

TERMINAL BOLT (COLOR : BLACK)

N
o

351-49919-08

TAPPING SCREW (M4 X 10mm)

N
~J

004-31031-50

SCREW (M3 X 15mm)

ed
[=-]

003-10030-00

WASHER

)
Li=)

003-20030-00

SPRING WASHER

[ ]
[=]

002-17030-00

NUT

©w
-

320-59855-08

FUSE HOLDER (250V—-10A)

(%]
[a)

320-59860-08

FUSE (10A)}

[#%]
()

073-20044-90

LABEL (ELEG SHOCK)

(%]
=

355-57509-08

GROMMET
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FIG.4-6 CONTROL PANEL (GERMANY, 50Hz-230V) (CE spec.)
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FIG.4-6 CONTROL PANEL (GERMANY, 50Hz-230V) (CE spec.)

¢Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Bxecution

34

344-45615-08

TOGGLE SWITCH, with idle control
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FIG.4-7 CONTROL PANEL (FRANCE, 50Hz-230V) (CE spec.)




FIG.4-7 CONTROL PANEL (FRANCE, 50Hz-230V) (CE spec.)

g Interchangeability

Ref.
No.

Part Number

Description

Q' ty]

Bxecution

*1

31D~-72041-10

CONTROL PANEL ASS'Y

Includes items 1 thru 13, 17, 18, 27 thru 34

1

31D-72035-11

PANEL A, compl.

31D-73002-03

NO FUSE BREAKER (20A)

31B-79011-03

SCREW and WASHER ASS’Y (M3 X 5mm)

391-47900-11

AC VOLTMETER (200V)

002-17050-00

NUT (M3)

31B-77505-01

ENGINE SWITCH

353-49901-08

WING NUT (M5)

QO |~ || N | b | QO | DO | =

332~-00050-08

SPRING WASHER

=]

353-49503-08

WASHER -

—_
L=}

372-59950-08

LOCK WASHER

—y
—t

353-49902-08

NUT

-—
[y

356-49907-08

SCREW

-y
[+~

358-40612-08

AC RECEPTACLE

-—
=~

363-45701-08

TERMINAL BOLT (COLOR : RED)

—
oo

363-45700-08

TERMINAL BOLT (COLOR : BLACK)

]
(=]

351-49919-08

TAPPING SGREW (M4 X 10mm)

N
~J

004-31031-50

SCREW (M3 X 15mm)

N
-]

003-10030-00

WASHER

N
0

003-20030-00

SPRING WASHER

[+
(=]

002-17030-00

NUT

(4%
juiry

320-59855-08

FUSE HOLDER (250V-10A)

(%]
N

320-59860-08

FUSE (10A)

L ]
<o

073-20044-90

LLABEL (ELEG SHOCK)

]
N9

355-57509-08

GROMMET
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FIG.4-8 CONTROL PANEL (U.K., 50Hz-115V/230V, BS) (CE spec.)

For Electric starter type




FIG.4-8 CONTROL PANEL (U.K., 50Hz-115V/230V, BS) (CE spec.)

s-Interchangeabhility

Ref.
No.

Part Number

Description

Q' ty

Bxecution

*1

31D-72042-00

CONTROL PANEL ASS'Y
Includes items 1 thru 18, 25, 28, 30 thru 33, 35, 36
For Recoil starter type

1

%1

31D-72043-00

CONTROL PANEL ASS'Y
Includes items 1 thru 18, 25, 28, 30 thru 33, 35, 36
For Electric starter type

31D-72036-01

PANEL A, compl. For Recoil starter type

31D-72037-01

PANEL A, compl. For Electric starter type

31D-73004-03

NO FUSE BREAKER (2P-20A)

31B-79011-03

SCREW and WASHER ASS’Y (M3 X 5mm)

391-47900~-11

AC VOLTMETER (200V)

002-17050-00

NUT (M3)

31B-77505-01

ENGINE SWITCH For Recoil starter type

066-00003-30

KEY SWITCH ASS'Y For Electric starter type

353-49901-08

WING NUT (M5)

O =~J|H D P ||| ==t

332-00050-08

SPRING WASHER

o

353~49903-08

WASHER

—
[=}

372-59950-08

LOCK WASHER

—h
—h

353-48902~08

NUT

pu—ry
N

356—-49907-08

SCREW

—
[ ]

353-45731-08

AC RECEPTACLE (110V-32A)

—
.S

004-36052-00

SCREW (M5 % 20mm)

—y
(3]

353-45725-08

AC RECEPTACLE (110V-16A)

—-—
o

387-49966-08

SCREW (M5 X 15mm)

-l
~)

363-45701-08

TERMINAL BOLT (COLOR : RED)

-
(2]

363-45700-08

TERMINAL BOLT (COLOR : BLACK)

]
o

351-49919-08

TAPPING SCREW (M4 X 10mm)

]
[4)]

353-45612-08

TOGGLL SWITCH

— ) [k |t | Pl (OO e |k | b b PN | b (NO et | QO ek | | b

]
(-]

003-10050-00

WASHER

(]
=]

002-17050-00

NUT

w
—t

320-59855-08

FUSE HOLDER {(250V-10A)

(o]
N

320-59860-08

FUSE (10A)

[+
(%]

073-20044-90

LABEL (ELEC SHOCK)

[
(374

31D-73003-03

NO FUSE BREAKER (1P-30A)

(]
(=]

353-45733-08

AC RECEPTACLE (240V-32A)




FIG.5 FUEL TANK
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FIG.5 FUEL TANK

r-Inierchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

31D-36011-01

FUEL TANK, compl.

064-80003-00

FUEL GAUGE, compl.

043-05900-11

FUEL TANK CAP ASS'Y

043-05900-10

FUEL TANK CAP ASS'Y

K

014-50500—-40

SCREW (counter head)

064~-15400-11

FUEL FILTER

~I | [ —

388-93003—-03

LABEL (caution)

391-39000-13

RUBBER (tank)

011-00602-20

FLANGE BOLT

*11

064-20036—01

FUEL STRAINER ASS’Y Includes items 12 thru 14

12

064-20002-20

FILTER

13

064-20030-30

PAGKING

14

064-20036-10

CUP

15

085-10600-00

RUBBER PIPE (¢ 6 X ¢ 12 X 210mm)

16

085-10600-00

RUBBER PIPE (¢ 6 X ¢ 12 X 80mm)

17

056-11100-20

HOSE CLAMP

18

011-00600-30

FLANGE BOLT

IR NG Ry UG D) IS (FUNS RN I S [ QR TR N [ ) [y T Y




FIG.6 MUFFLER




FIG.6 MUFFLER

sInterchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

31D-11003-01

MUFFLER, compl.

31D-12001-01

MUFFLER COVER 1, compl.

31D-13001-03

MUFFLER COVER 2

234-35201-01

GASKET, compl. (exhaust)

017-00800-30

NUT

003-20080-00

SPRING WASHER

001-15082-00

BOLT and WASHER ASS'Y

001-11061-00

BOLT and WASHER ASS’Y

O |00 |~ || O | | QOB |t

31D-61125-01

MUFFLER STAY

— 0D | P [ N[N | = | b |t | -




FIG.7 CRANKCASE




FIG.7 CRANKCASE

Ref.
No.

Part Number

Description

Q ty

gInterchangeability
Execution

*1

247-10102~21

CRANKCASE, compl. Includes items 1, 3 thru 6

3

044-03500-90

OIL SEAL (¢35 X ¢ 48 X 8mm)

4

060-03500-10

BALL BEARING (BB6207C3)

5

060-01500-10

BALL BEARING (BB6202C3)

6

031-00600-20

DOWEL PIN

*7

246-45001-01

GOVERNOR GEAR, compl. Includes items 8, 9

10

205-41901-03

GOVERNOR SLEEVE

*11

246-11001-41

MAIN BEARING GCOVER, compl.
Includes items 12 thru 14

—t | b | -t | N | -t | b |t ]| —

12

044-03500-90

OIL SEAL (¢ 35 X ¢ 48 X 8mm)

13

060-03500-10

BALL BEARING (BB6207C3)

14

060-01500-10

BALL BEARING (BB6202C3)

15

224-63601--03

OIL GAUGE

16

021-32000-10

GASKET

*17

247-13101-11

CYLINDER HEAD, compl. Includes items 18 and 20

18

246-14202-03

VALVE GUIDE (over size)

20

010-50802-90

STUD

21

247-15001-13

GASKET (head)

22

246-15101-03

GASKET (bearing cover)

23

040-11400-30

PLUG

24

021-11400-20

GASKET

25

224-17101-03

BLIND COVER W/0 Electric starter type

26

246-15501-01

ROCKER COVER, compl.

27

246-16002-13

GASKET (rocker cover)

217

246-16002-03

GASKET (rocker cover)

28

246-10801-03

RUBBER PIPE (411 X ¢ 8)

29

031-00600-20

DOWEL PIN

30

246-14301-01

BREATHER GCOVER, compl.

31

246-14401-01

BREATHER PLATE, compl.

32

246-16006-03

GASKET (breather cover)

33

246~16007-13

GASKET (breather plate)

33

246~16007-03

GASKET (breather plate)

34

001-13084-00

BOLT and WASHER ASS'Y

35

011-00600-20

FLANGE BOLT

36

011-01000-40

FLANGE BOLT

37

011-01000-20

FLANGE BOLT

38

001-65081-20

BOLT W/O Electric starter type

39

011-00600-30

FLANGE BOLT

40

002-38080-00

FLANGE NUT

247-99001-07

GASKET SET(STD.)

_LN[\}N—I._#J:.-.]_L_L_L_L_.LN_L_L..L_L_LMN_L—LNN_L_L_L_L_LA




FIG.8 CRANKSHAFT and PISTON




FIG.8 CRANKSHAFT and PISTON

g-Interchangeability
|1§e0fl. Part Number Description Q ty Execution
1| 246-20701-01 |CRANKSHAFT, compl. 1
*2| 246-22501-00 |CONNECTING ROD ASS'Y Includes items 3 and 4 1
3, 246-23001-03 |CONNECTING ROD BOLT ‘ 2
4| 246-23101-13 |OIL SCRAPER 1
5| 246~23301-03 |PISTON PIN 1
6| 247-23401-13 |PISTON (For STD.) 1
6] 247-23402-13 |PISTON (over size 0.25mm) 1
6| 247-23403-13 |PISTON {over size 0.50mm) 1
7| 247-23501-17 |PISTON RING SET (For STD.) ]
7| 247-23502-17 |PISTON RING SET (over size 0.25mm) 1
7| 247-23503-17 PISTON RING SET (over size 0.50mm) 1
8| 056-52100-20 |CLIP 2
9| 023-03501-60 |SPACER (t=0.6) select one piece only 1
9| 023-03501-70 |SPACER (t=0.8) select one piece only 1
9| 023-03501-80 |SPACER (+=1.0) select one piece only 1
11| 246-24102-23 |BALANCER SHAFT 1
12| 002-18180-00 |NUT 1
13| 003-10180-00 |WASHER 1
14| 003-20180-00 |SPRING WASHER 1
15| 005-32054-01 {WOODRUFF KEY 1




FIG.9 INTAKE and EXHAUST




FIG.9 INTAKE and EXHAUST

¢rInterchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

*
—

246-31701-01

CAMSHAFT, compl.

Includes item 2

005-19041-00

SPRING PIN

246-36201-01

RELEASE LEVER, compl.

023-02200-50

SPACER (=0.6)

select one piece only

023-02200-60

SPACER (t=0.7)

select one piece only

023-02200-70

SPACER (1=0.8)

select one piece only

246-36701-03

RETURN SPRING

246—-33301-03

TAPPET

246-33411-03

INTAKE VALVE

|||

246-33511-03

EXHAUST VALVE

246-33611-03

VALVE SPRING

246-33711-03

SPRING RETAINER

239-35001-03

ROCKER SHAFT

246-35301-11

PUSH ROD, compl.

246-36101-10

ROCKER ARM ASS'Y Includes items 14 and 15

014-90800~21

ADJUSTING SCREW

017-00800-90

NUT

020-02000-10

WASHER

246-36120-13

SPACER

246-35501-03

COLLET-VALVE

*26

246-33001-01

INTAKE PIPE, compl. Includes item 27

27

010-50602-30

STUD

28

246-36001-13

GASKET (intake pipe)

29

001-13082-80

BOLT and WASHER ASS'Y

*30

254-32612~10

AIR CLEANER ASS’Y includes items 31 thru 33

31

234-36003-08

PACKING

32

234-32604-07

ELEMENT SET

33

207-32690-08

GROMMET

34

002-38060-00

FLANGE NUT

35

001-10061-20

BOLT and WASHER ASS'Y

36

246-32901-03

INSULATOR

37

234-35902-03

GASKET 2 (insulator)

[ Y =gy LN ey g ey e FA Y F LR TR N PR R L AN EE LR R B N R e N ) e e e e e I Y




FIG.10 GOVERNOR, OPERATION
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FIG.10 GOVERNOR, OPERATION

& Interchangeahility

Ref.
No.

Part Number

Description

Q ty

Execution

246-42301-11

GOVERNOR LEVER, compl.

246-42304-01

GOVERNOR LEVER, compl. For Idle control type

246-42201-23

- |GOVERNOR SHAFT

246-42503-13

GOVERNOR SPRING For 50Hz

246-42501-11

GOVERNOR SPRING For 60Hz

234-42701-01

GOVERNOR ROD

234-42703-01

GOVERNOR ROD For Idle control type

246-42801~13

ROD SPRING

001-14062-50

BOLT and WASHER ASS’Y

018-60600-20

NUT

O~ | [CO|CO|NY| =t | =

003-13060-00

CLIP

[I<]

246-43301-13

SPEED CONTROL

—
[=]

001-10081-60

BOLT and WASHER ASS’Y

-t
—h

004-31053-50

SCREW (pan head)

[y
a-]

002-17050-00

NUT

-
N

002-27050-00

NUT

—
[+ )

246-45006-01

KNOB, compl.

—
(=]

011-00600-10

FLANGE BOLT For Electric starter type
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FIG.11 COOLING, STARTING
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W,

FIG.11 COOLING, STARTING

s Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

246-51210-11

BLOWER HOUSING, comp!.

247-91704-03

LABEL (trade mark)

247-91701-03

LABEL (trade mark)

3

S N N[ =t

011-00600-10

FLANGE BOLT

246-50201~20

RECOIL STARTER ASS'Y Includes items 6 thru 15

246-50120-08

REEL

246-50125-08

RATCHET

261-50115-08

SPIRAL SPRING

246-50130-08

RATCHET SPRING

227-50135-08

FRICTION SPRING

246-50160-08

RATCHET GUIDE

227-50152-08

SET SCREW

226-50113-08

STARTER ROPE

261-50100-08

STARTER KNOB

246-50147-08

STARTER PULLEY

011-00600-10

FLANGE BOLT

001-65081-20

BOLT

246-52706-03

CYLINDER BAFFLE, compl.

011-00600-10

FLANGE BOLT

001-65101-60

BOLT

073-20039-42

'|LABEL(OHV MARK)

R L AL A - A A e N e R o I ) I N e
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FIG.12 CARBURETOR
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FIG.12 CARBURETOR

£ Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

%1

247-62311-10

CARBURETOR ASS'Y

Inciudes items 1 thru 28

*1

247-62311-00

CARBURETOR ASS'Y

Includes items 1 thru 28

8

213-62535~08

THROTTLE VALVE

209-62351-08

SCREW

234-62525-08

CHOKE VALVE

237-62451-08

SCREW

214-62420-08

PILOT JET

209-62305-08

PILOT SCREW

234-62521-08

CHOKE LEVER ASS'Y

234-62550-08

RING (choke)

246-62531-08

THROTTLE SHAFT ASS'Y

224-62544-08

BOLT

226-62550-08

RING

224-62312-18

NEEDLE ASS’Y

224-62312-08

NEEDLE ASS’Y

214-62515-08

PIN

224~62552-08

FLOAT CHAMBER BODY

207-62345-08

WASHER

206-62540-08

CHAMBER PACKING

234-62506-08

FLOAT ASS'Y

246-62441-08

MAIN NOZZLE

248-62400-08

MAIN JET

246-62435-08

SCREW

209-62445-08

SPRING (adjuster)

209-62445-08

SPRING

246-62425-08

GUIDE HOLDER

227-62450-08

BOLT

246-62410-08

AR JET

247-62410-08

AIR JET {main)

224-62569-18

CLIP

224-62569-08

CLIP

et |t |k |t |k | | | | it o [k [k |t |t | e |t [k |k | ]t | |l | b |k |k P ND |k [ N [ et | ek | et




FiG.13-1 MAGNETO (For Recoil starter type)




FIG.13-1 MAGNETO (For Recoil starter type)

s Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

246-77202-01

FLYWHEEL, corpl.

246-78201-21

IGNITION COIL, compl.

001-14063-00

BOLT and WASHER ASS'Y

227-75001-03

GROMMET

065-01405-80

SPARK PLUG(BR—-6ES)

065-50001-40

SPARK PLUG CAP

D~ Hin|jho|—

065-90000-10

PLUG TERMINAL

wd | k| b | { N ] e | —




FIG.13-2 MAGNETO (For Electric starter type)




FIG.13-2 MAGNETO (For Electric starter type)

g-Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Execution

246-77204-01

FLYWHEEL, compl.

246-78201-21

IGNITION COIL, compl.

246~79201-01

CHARGE COIL, compl.

001-14063-00

BOLT and WASHER ASS'Y

004-36062-00

SCREW and WASHER ASS'Y

226-75501-03

GROMMET

065-01405-80

SPARK PLUG (BR-6ES)

el = R - A A

065-50001-40

SPARK PLUG CAP

[i=]

065-90000~-10

PLUG TERMINAL

u—y
[=]

246-71002-03

RING GEAR

—l
—

246-76008-13

BRACKET (magnetic switch)

—y
N

011-00600-10

FLANGE BOLT

—
[

246-75502-01

CLAMP, compl.

—
E-

004-31060-80

SCREW {pan head)

—t
(4]

246-73113-01

WIRE 13, compl.

f—ry
(=2

246-73114-01

WIRE 14, comp!.

—
=2}

246-73115-01

WIRE 15, compl. For Idle control type

—
|

214-78501-03

WIRE CASING

—r
co

066-10000-10

MAGNETIC SWITCH

—
(1=

056-60002-60

CLAMP

N
[=}

001-16051~00

BOLT and WASHER ASS’Y

N
g

003-20060-00

SPRING WASHER

N
ro

002-27060-00

NUT

NN NPt (N |t e || = | =t [N | b | ok |k [ ok ook |k ND [ ND [ b ok | =t




FIG.13-3 MAGNETO (For Recoil starter and Idle control type)




FIG.13-3 MAGNETO (For Recoil starter and Idle control type)

g-Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Bxecution

246-77204-01

FLYWHEEL, compl.

246~78201-21

IGNITION COIL, compl.

246-79201-01

CHARGE COIL. compl.

001-14063-00

BOLT and WASHER ASS'Y

004-35062-00

SCREW and WASHER ASS'Y

246-75502-01

CLAMP, compl.

004-31060-80

SCREW (pan head)

WD =

226-75501-03

GROMMET

L=

065-01405-80

SPARK PLUG (BR—6ES)

-—
L=

065-50001-40

SPARK PLUG CAP

—h
-k

065-90000-10

PLUG TERMINAL

u—y
N

056-60002-60

CLAMP

N || it | ot |k [k [N N | b |k | ek




FIG.14 STARTING MOTOR




C

FIG.14 STARTING MOTOR

g Interchangeability

Iﬁeof. Part Number Description Q' ty Bxecution
*1| 246-70501-00 |STARTING MOTOR ASS’'Y Includes items 1 thru 17
1| 235-70560-08 |[YOKE ASS'Y
2| 235-70535-08 |BRUSH (+)

3| 235-70545-08

SPRING (brush)

*4| 235-70530-08

HOLDER ASS’Y (brush) Includes items 3 and 9

5| 235-70550-08

ARMATURE ASS’Y

6| 246-70521-08

PINION ASS’Y

7| 246-70571-08

STOPPER SET PINION

*8| 246-70500-08

FRONT COVER ASS’Y Includes item 16

9| 235-70540-08

BRUSH (-)

*10| 246-70505-08

REAR COVER ASS’Y Includes item 15

11| 235-70575-08

THROUGH BOLT

12| 235-70555-08

WASHER KIT

13; 235-70565-08

M BUSH (1)

14| 235-70566-08

M BUSH (2)

15| 113-70510-08

REAR METAL

16] 214-70560-08

FRONT METAL

17| 246-70580—-08

O RING

18| 214-79007-01

BOLT, compl. (starter)

19( 003-10080-00

WASHER

20| 003-20080-00

SPRING WASHER

NN = |t et [t |k [k [N | = || e e [ TN | et | ek |k




FIG.15 OIL SENSOR




FIG.15 OIL SENSOR

;—Inteichangeahility

Ref.
No.

Part Number

Description

@ty

Bxecution

KS3-11012-01

OIL. SENSOR, compl.

246-73112-01

WIRE 12, compl.

246-17501-03

SHELTER PLATE

015-20600-50

TAPPING BOLT

021-32000-10

GASKET

011-00600~-10

FLANGE BOLT

~ (OO N | -

056—-60002-50

CLAMP

CO | P ek | e | ik |t |t




FIG.16 SOLENOID (W/ Idle control type)




FIG.16 SOLENOID (W/ Idle control type)

g-Interchangeability
I}qeof-. Part Number Description Q' ty] Bxecution
1| 227-75501-00 |SOLENOID ASS'Y 1
2| 246-76005-01 |BRACKET (solenoid) 1, compl. 1
3| 246-76007-01 |BRACKET (solenocid)} 2, compl. 1
4| 234-78202-13 |SPRING (solenoid) 1
5/ 001-11061-00 |BOLT and WASHER ASS'Y 2
7| 056—-30000-40 |WIRE BAND 1
8| 246-73117-01 |WIRE 17, compl. 1
9| 056—-60002-50 |CLAMP 2
10| 056-60002-20 [(CLAMP 1
11| 001-13102-08 |BOLT and WASHER ASS'Y 1
12| 234-73118-11 |(WIRE 18, compl. 1




FIG.17 ACCESSORIES




FIG.17 ACCESSORIES

&-Interchangeability

Ref.
No.

Part Number

Description

Q' ty

Bxecution

m—h

227-90301-10

ACCESSORY TOOL KIT




FIG.18 4-WHEEL KIT




FIG.18 4-WHEEL KIT

g-Interchangeability

Ref.
No.

Part Number

Description

Q ty

Bxecution

+*
—

31D-69501-00

4-WHEEL KIT

Includes items 1 thru 9

31D-69502-01

SHAFT, compl.

For Engine side

31D-69501-01

SHAFT, compl.

For Generator side

385-54389-08

WHEEL

385-54380-08

WASHER

005-10404-00

COTTER PIN

366-49998-08

BOLT (M8 X 18mm)

003-20080-00

SPRING WASHER

D~ |N |~

003-10080-00

WASHER

002-17080-00

NUT

Q0100 (00|00 | hu|dfaf—ti—t)|—
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